
REGULAR MEETING 

OF 

FLORENCE CITY COUNCIL 
 

COUNCIL CHAMBERS 

324 W. EVANS STREET 

FLORENCE, SOUTH CAROLINA 

 

MONDAY 

SEPTEMBER 9, 2024 

1:00 P.M.



REGULAR MEETING OF FLORENCE CITY COUNCIL 
MONDAY, SEPTEMBER 9, 2024 - l:OOPM 
CITY CENTER - COUNCIL CHAMBERS 

324 WEST EV ANS STREET 
FLORENCE, SOUTH CAROLINA 

I. CALL TO ORDER 

II. INVOCATION 

Pledge of Allegiance to the American Flag 

III. APPROVAL OF MINUTES 

August 12, 2024 - Special Meeting 
August 12, 2024 - Regular Meeting 
August 17, 2024 - Special Meeting 

IV. HONORS AND RECONGNITIONS 

SERVICE RECOGNITIONS 

Larry Richardson - 25 years - Fire Department 
Henry Glover - 25 years - Fire Department 
Mark Browder - 20 years - Utilities Department 
[...]
3.5.3 Instrumentation & Control ..................................................................................................... .. .. ..... ..... 3-14 
3.5.4 Electrical .. ................................................................................ ..................................................................... 3-14 

3.6 Recycle Pump Station .................... ................................................... ......................... .......... .................................. 3-15 

3.6.1 Process Equipment.. ............... .......... .................... ..... ............. ....... .................... ... .. ..................... ............. 3-15 
3.6.2 Instrumentation & Control ..... .............................. .................... ............................................................ 3-15 

3.6.4 Electrical .. ..... ................................. ............... ............................................................ ......................... ........... 3-15 

3.7 Operations Building - Ground Level .............................................................................................................. 3-15 
3.7.1 Building Architectural & Structural .................................................................. ............... ................. 3-15 
3.7.2 Instrumentation & Control ................................... ................................................. .. .. ...... ........... .......... 3-16 

3.8 Operations Building - Basement Level .................................................................................................. ....... 3-16 
3.8.1 Building Mechanical ............... ......................................................................... .. .......................... ............. 3-16 

3.9 Operations Building - Chemical Facilities ......................... ... .. ....................... .. ........... ............ ...................... 3-17 

3.9.1 Process Equipment.. ...................................... .. .............................. ...................................................... ..... 3-17 
3.9.2 Building Mechanical ..................................... ... ............. ............................................. ........ .. ... .......... ........ 3-17 

3.9.3 Instrumentation & Control ..... ............ ...... ............ ............. .. ........ .................... ........................... ... ....... 3-18 
3.9.4 Electrical ........................................................................ ... ................................... ... ...................................... 3-18 

3.10 Summary of Required Projects for Expansion ...... ...... ................................................ ............................ 3-18 

Section 4 Conclusions and Recommendations ................................................................... 4-1 
4.1 Opinion of Probable Construction Cost.. .................................................. .......... ... .......................................... 4 -1 
4.2 Recommendations .... .......... ..... ............................................................. ................. ........ ...................... ................ ..... 4 -3 

List of Figures 

Figure 3-1 Raw Water Pump Station Combined Pump and System Curve 
Three Pump Operation ................................................................. ............... .. ....................... ........................ 3-1 

Figure 3-2 Raw Water Pump Station No. 2 Combined Pump and System Curve 

One Pump Operation .................................................... ................................ ............. ....... .................. .......... . 3-4 

Figure 3-3 Tube Settle r Installation Example (Image courtesy of Brentwood Industries, Inc.) ......... 3-7 

Figure 3-4 Plate Settler Installa tion Example (Image courtesy of Meurer Research, Inc.) ................... 3-8 
Figure 3-5 Transfer Pump Station Combined Pump and System Curve 

Two Pump Operation ........................................... ..... .......... .......... ................. ........................ .......... ..... ....... 3-9 

Figure 3-6 Finished Water Pump Sta t ion Combined Pump and System Curve 

Three Pump Operation ............. ................. .................. .......... .. .................... ........ .... : ........................... ...... 3-13 

Figure 4-1 Pee Dee Regional WTP Finished Water Demand Projection ...... .................... ................ ............. 4-4 

CDMth Sm1 iii 



Table of Contents • Florence WTP 

List of Tables 

Table 2-1 Existing Raw Water PS No. 1 VCT Pump Design Criteria ........................... ........ ...................... ..... ... 2-4 

Table 2-2 Existing Raw Water PS No. 2 VCT Pump Design Criteria ....... .......................................................... 2-7 

Table 2-3 Existing Transfer Pump Design Criteria ........................ ..................... ............... ................................... 2-12 

Table 2-4 Existing Finished Water PS VCT Pump Design Criteria ................................................................. 2-13 

Table 2-5 Existing Recycle Pump Station Pump Design Criteria ................ .................. ..................... ............. 2-16 

Table 2-6 Summary of Priority Projects ............. ....................................................................................................... 2-28 

Table 3-1 Summary of Regulatory Requirements ......................................................... ....... .................. .................. 3-6 

Table 3-2 Design Criteria for New Clearwell Tank ......................................... ............. .......... ............................... 3-10 

Table 3-3 CT Requirements for Providing Disinfection in New Clearwell No. 2 ...................................... 3-11 

Table 3-4 Clearwell Storage Remaining after CT Requirement and Filter Backwash ....................... .... 3-12 

Table 3-5 Summary of Expansion Projects ......... ............................... ............. .. ............... ................................ ........ 3-18 

Table 4-1 Summary of Condition Assessment Priority Projects ................. ....................................................... 4-2 

Table 4-2 Summary of Expansion Plan Projects ..................................................................... ................ ................. . 4-3 

Appendices 

iv 

Appendix A Design Life Table 

Appendix 8 Condition Assessment Spreadsheet 

Appendix C Condition Assessment Forms 

Appendix D Plant Expansion to 15 MGD and Review of State Regulatory Requirements Technical 

Memorandum 

Appendix E SC DHEC Operating Requirements and Filter Uprating Meeting Minutes 

Appendix F Selective Equipment Replacement Schedules 

CDMth Sm1 



Section 1 

Introduction 

1.1 Project Background 
The City of Florence (the City) retained COM Smith to evaluate and identify improvements to the 
Pee Dee Regional Water Treatment Plant (WTP) including replacement of equipment and systems 
that are at, or predicted to soon reach, the end of their intended service life and to expand the 
WTP permitted treatment capacity from 10.0 million gallons per day (MGD) up to 15.0 MGD 
permitted peak production capacity to the extent approvable by the State. The first phase of the 
study included a condition assessment of major equipment and systems at the WTP. The second 
phase of this study was an evaluation of facility replacement and/or expansion options to add up 
to 5 MGD to the facility's permitted treatment capacity. Expansion of the Pee Dee Regional WTP is 
proposed to be accomplished by up-rating the filters, as opposed to building new treatment 
process trains. In addition to the identified improvements needed, the State typically expects full
scale testing for up to a year with one train of the plant to demonstrate satisfactory performance 
at uprated flows. The assessment will guide the City in prioritizing and planning capital 
improvement projects and will include a condition assessment, recommendation of priority 
projects, and an opinion of cost for the priority projects. 

1.2 Overview of Existing Facilities 
The Pee Dee Regional WTP is a conventional treatment plant rated at 10.0 MGD with all filters in 
service at their current rated capacity. The plant was originally constructed in 2002. While the 
plant has undergone minor improvements to improve treatment performance and replace failing 
equipment, the plant is nearing 20 years old, and some equipment is at or near the end of its 
useful life. As of 2020, the plant is operated16 hours per day (6:00 AM to midnight), 7 days per 
week 

Raw water is pumped from the Pee Dee River at the raw water intake and pump station 
approximately 3 miles from the WTP. Processes at the plant include reservoir storage and 
pumping, rapid mixing and flocculation, sedimentation, filtration, chlorine disinfection, storage, 
and finished water pumping. Numerous chemical feed and storage systems are required to 
support water production - ferric sulfate, polymer, sodium hypochlorite, sodium hydroxide, lime, 
and fluorosilicic acid. Additionally, copper sulfate is fed at the raw water reservoir as an algaecide 
when needed. The systems and equipment necessary to feed potassium permanganate and aqua 

ammonia also exist on-site but have never been operated. 

1.3 Organization of Report 
This report is organized as follows: 

• Section 1 - Introduction 

• Section 2 - Condition Assessment 

CDMth Sm1 1-1 



Section 1 • Introduction 

• Section 3 - Plant Expansion 

• Section 4 - Conclusions and Recommendations 

1-2 CDMth Sm1 



Section 2 

Condition Assessment 

COM Smith conducted a condition assessment of the Pee Dee Regional WTP to identify the 
physical and operable condition and reliability of the equipment and facilities. This condition 
assessment is intended to document the physical condition, performance, operation and 
maintenance issues, and estimation of remaining service life of plant equipment and structures 
to provide information to prioritize rehabilitation or replacement needs. 

This section provides an overview of the established procedures used for the assessments, 
reviews the observations and findings of the assessments, documents and summarizes the 
condition rating of the assets, provides prioritization of need based on the assessment, and 
descriptions of recommended improvements. 

2.1 Methodology 
The assessment consisted of non-destructive visual assessment methods, examination of 
maintenance records, and discussions with WTP operations and maintenance staff to determine 
the condition of the equipment, process, or system. The findings were documented and assigned 
both a level of priority and functional category. 

2.1.1 Physical Facilities 
The condition assessments categorize the fac ility into the following principal process areas: 

• Raw Water Pump Station No. 1 (from Pee Dee River Intake) 

• Raw Water Pump Station No. 2 and Reservoir 

• Treatment Process Train 

• Transfer Pump Station and Storage 

• Finished Water Pump Station 

• Recycle Pump Station 

• Operations Building - Ground Level 

• Operations Building - Basement Level 

• Operations Building - Chemical Storage 

2.1.2 Level of Priority 
Levels of priority are used to categorize equipment and structure deficiencies within each process 
area. Priorities are ranked on a five-point scale, where "Class 1" indicates imminent fa ilure and 
critical impact to plant operations and safety, while "Class 5" indicates that a correction should be 

CDMth Sm1 2-1 



Section 2 • Condition Assessment 

made but failure will not impact overall plant operations or safety. Descriptions of the levels of 
priority are presented below. Equipment and facilities with no noted deficiencies are not rated. 

• 

• 

Class 1 - A condition in which failure of the system, equipment or building components is 
imminent, and its failure would directly and significantly impact operations at the WTP, 
including treatment capacity, water quality, and safety 

Class 2 - A condition in which failure of the system, equipment or building component is 
imminent, and failure would result in loss of back-up capacity, or cause further damage, but 
not impact operations in terms of treatment capacity, water quality, or safety 

• Class 3 - A condition of failure or imminent failure of the system, equipment or building 
component that will not impair operations or safety but may lead to deterioration that 
would increase repair costs 

• 

• 

Class 4 - An improvement that has not been made that would result in protecting the status 
quo with regard to water quality, water production quantity, or safety 

Class 5 - Any system, equipment, or building component that should be corrected or 
improved, and in which the failure does not impact water quality, water production 
quantity, or safety 

2.1.3 Functional Category 
The recommended improvement projects generated from the condition assessment were 
assigned a functional category as follows: 

• 0 - Operational Improvements - Capital improvement projects that directly impact 
production or water quality 

• N - Non-operational Improvements - Capital improvement projects that do not directly 
impact production or water quality 

• M - Maintenance Improvements - Maintenance related improvements 

2.1.4 General Information and Properties 
In addition to the priority level and function category, COM Smith observed and recorded other 
general information and properties about each asset as a part of the condition assessment. Data 

was taken from equipment nameplates, record drawings, construction submittals, and 
discussions with plant staff. Where applicable the following information was collected: 

• 

• 

• 

• 

• 

2-2 

Equipment Tag 

Environment (Indoors, Outdoors, Corrosive, etc.) 

Manufacturer, Model, and Serial Number 

Capacity and Speed 

Power, Amperage, and Voltage 

CDMth Sm1 



Section 2 • Condition Assessment 

• Approximate Age and Estimated Service Life Remaining 

• Code Compliance 

Estimated Service Life Remaining was based on the approximate age of the equipment, the typical 
industry estimation of service life (refer to Appendix A for standards used), and engineering 
judgement. Many items observed during the condition assessment, such as motors, variable 
frequency drives, air compressors, tanks, etc., are at or nearing the end of this estimated service 
life. Equipment may continue to function and operate as intended for many additional years, but 
items approaching, or already beyond, their estimated service life should be closely monitored 
and considered for potential replacement in the near future. This is especially important for 
process-critical equipment such as pumping and treatment train infrastructure. 

Information gathered and presented regarding the code compliance of equipment and structures 
refers to current building and safety code standards. The Pee Dee Regional WTP was designed 
according to the code and design standards required at the time of its construction. In the 
intervening years between the plant's construction and this condition assessment, applicable 
codes may have been changed or updated. Making modifications to a structure or changing a 
piece of equipment may trigger the application of current code standards for a room or area that 
is currently considered to be code compliant. 

2.2 Condition Observations 
The following conditional assessment observations were made during the equipment inspection 
process and subsequent staff interviews. Refer to Appendix B for tabulated condition assessment 
observations; refer to Appendix C for individual condition assessment observation forms. Based 
on the condition assessment findings discussed below and input from the City, COM Smith 
proposes several improvement projects for the City to consider as a part of their annual cap ital 